R35 GT-R GT900 SET UP KIT

e BAE

HKIS

B IFIX 9 BEMREITIKEL TS,

EikERBE 7 5t

—sx
~—RJL

AT LIEERZITHE2TIZELN,

AREIFEUT FERRAT - CERRICRT A< ZE0N,

BHEAITHEo-1RIE, KRUIZRELTLESLY,

ARG, FERITRTEmOART FAEETY,
AN—HEEAUITOBKXENERLDHEIZE, FONIHENLIFOIRGEEICSER S0,

5] & % R35 GT-R GT900 SET UP KIT
=] =& EEER g5
a2 — F N 14020-AN007
WiTHEAERE E04211-N49030-00
A—Hh—HEFE —wyH>r GT—R (R3Y)
T URK VR38DETT
F =% 2007/12~
ABEETFIZIE. TP DB EENDEIZLZYET,
ARBEIZIE, 5K F4-Y %, 72-T0K V7", 71-IMVY 194, F-CON, EVC [FEFENhTEY T A,
ABGEETF, A 9 480kw 650PS LI k) TEEAT RIEEIZIE. TP B GRDEIE
PHEIZHY FET,
ABERIZEENDDVIR MF— FOEREBIEEIEH 90~95kPa TH,
ty b7y TxY bDAE. Z—EVLAXY FTY,
3 =
XBEEARDT=O, AMGOIFTHEIIFERICKI IOV - PSR 3 VDR
[2DWTIE—VIDREEITEEF A,
NASL R IAME AN TR L T > TS T8, RREEITES LG BRYNEEZETTH L
[ITEFEA,
MT 4 —5—FADOXNENEHZYET,

XEEEmOFERE. 2010 FAREDNDHLDTY .

T DECER
. | B Rl ZERNS
33.01 | 201601 | %R

2016 £1 A 25 BT (REWES., GHMWTvF - y— - IX




[EBA

(I AE BT DN T R EDEE - e 1
P 1 B QS T 2
1. J—<)Ls ﬁ—‘yo)H)z91~L, ........................................................... 6
2. _-\:_\y ks \°—“JH¥H‘H’ ............................................................... 7
3. HSMTHT&O)EEE..;\ ................................................................... 18

ERE |

COEIE. HKS R35 GT900 SET UP KIT ZHBEUVEIFLVFEEI LIHYMNE D TEVET,
AEGMEREICTHERAVEE, BEEERDCRES B SOITEEEHHA TSN,
BT TRIIAZISERB SN TLDRRZETY . REICEAL TSN,
AREFEUTFZITEIRNDTTHA. K<L ETHEEETE TS,

AE - MRIZDOVT |

@ FEFARBRERLZICEUTFITIVEE, BEFROEZEADREROCIEZTERRICPALLT 510, SFoTLV=E
EUWERERETRLTVEY,

FEGIIEBEFRNRTY . ARNOERIITEHRENTIEZSLY,

BERXIE=ED, FAERRUMERMZNI, REALECLICKYRGFAERIT OV THHIE—IEEZEN
MIFET,

FREL FEGCBRT D ENHY ETDTAEREAEZDES T TR SN,

AEMINBEREED. ARD-OFELGERT S EABHBYFET,



PARTS LIST

NO. DESCRIPTION QT REMARKS
1 | ZT¥J—RFI=F—ILF LH 1
2 | IXFYJ—RAMYZFH—ILF RH 1
3 (B—RFr¥—Tv—LH) 0 (GT m-746751I58)
4 | (B—HRFrv—Tv—RH) 0 (GT IT-7467RAII5E)
5 |9IRKS—F 2 ®50
6 JOV k4T LH 1
1 JO0V k47 RH 1
8 |HHiaws4TF LH 1
9 |¥oUi3wn4T RH 1
10 |A4142 Ly k4T LH 1 N
1 |41 oLy k84T RH 1 4/“
12 | AALTITETS 2 Wéﬁﬁf
13 | 3—ARF¥—Tv—04+—2— 47 IN LH 1 U
14 | 3—HRF¥—Tv—0+—2—/ 47 IN RH 1 —JAE
15 | 8= HRF¥r—Tv—04—4—/ (T OUT LH 1 —
16 |#—RFvr—Sv—y9+—4—84F OUT RH 1 /Aa“
17 |3—HRF¥—o¥—T347v b+ LH 1 %
18 |Z3—hRF¥—ov¥—T345v b+ RH 1 @7
19 |TFJ—RrIZR—ILRG/K 2 | Ry
20 |F—ARFr—Iv¥—G/K 2 1obyb




PARTS LIST

NO. DESCRIPTION ar INAGE REMARKS
21 | 3—RF¥r—Ir—G K 2 TIMy
2 |7V MMTG/K 2
2B |AALTYRG/K 4
~ N C
2 | syahk—2 2 S $70 L70
DD 2 = $70 155
26 |vyak—2 2 = $48 1100
27 |H—= i ) $10 L1000
28 |H—2 1 7 $8 1200
29 |h—= i ) 36 14000
0 |Y—FEFa2—7 1 ™ @17 L1500
31 [T a—mRiLk 2 Jom $12 $1. 20743
32 |NvTa—RLk 4 (Jom b14
e ~ M4 (RISEYT/C
33 0 ¥
(F29) g [RIHE 4%)
3 |7y 12 612
. o14  (RIFEYT/C
3B |87 8
LR A 4%)
36 |GhyTYLY 2 - $90.8
31 |GhyTULy 2 KR $58.4
38 |F—RIAUR 8 Ca=t) 8 E—RaA7
39 |h—RAVE 4 - #36 E—Ra4T
0 |H—EI—I 3 i 300 x 300




PARTS LIST

NO. DESCRIPTION ar IMAGE REMARKS

a o |\RY—yzA 1 “il ¢8

R |2Y—yzdq 3 e $6

3 |=yIn 2 / ¢10

M |=yI 3 @Cco 36

45 |ZvTIL 2 . _Lj 66 LE
46 | T 2 & PT1/8

11 |k—zo527F 4 = $10

8 |k—z5527F 5 = $8

19 |F—RI52F 14 “@ 6

B0 | RR—t— 1 S $10-620 L5
51 |RR—t— 1 (0 $6-¢12 L10
52 | 754 2 S PT1/8

53 | ¥y TARIL K 4 e M6 L12  (1MB)
54 |AIL K 6 e M6 L10

55 |k 1 n M6 L25

56 |k 3 n Mg L20

57 |k 1 lin @) Mg L30

58 |AIL bk 4 e M10 L40
59 |AIL bk 2 n M10 L25
60 |tLTavsFy k 12 s g




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
61 [Fvy b 6 M10
62 (RTVTTvivy 1 M6
63 |RTYTDvv 4 M8
64 |(RTYTDvv 6 M10
65 [Tyl 1 M6
66 Ty 4 M8
67 |Tviw 12 M10
68 |R& v RRILE 12 M8
69 |EMIEREASE 1

10 | EUkEREASE 1




1. /—=J)L\—YEUL
A—H—OBBERIZPENTITS—, TPV, 2—RF¥r—2r—ZFFUILTL LY,
BEATAIHRLHYETOT, BUIFHFRTECTEHMLENTEEL,

2. *vy bA—YESTIT

2—1 IXY—X r2=7F—)L FEYTIF
1) TxYJ—RrY=7/m—J)LK (H-RH) [ZREZ Y FRIL+%&
BT =&, (®2-1-1)

- Ay RRILE M8 x 6

@ ToOUNTXJ—RA TZFR—I)LF (H-RH) ZEUFIHT
{FEEL, (E2-1-2)

IXY—RX T —ILFG/K X 2
>y bk x12 @&HER)

@ #iEE—FS 2P al—32—NHDITFYJ—X kv =/R—)LFIC
Bt ond & 53T EREMIL TLIZELY,
(2 2-1-3, 2-1-4)

BT IFEDIERIZTITREWES,




2—-2 A—RFr—I v —HtT

(1) B—RFr—r—(H-RDIZREZ Y FRIL+, AL
TRy b THET2EBYFTTLEZELYN,
(®2-2-1, 2-2-2)
A AILTHIRG/K X 2
FAIWTIORTETR  x2
M6 LI2 ¥y THRILE x4
M8 X&KL b X 6

Q) RDEAN=T 5T EBFHFTLIZELN,
(X 2-2-3~2-3-5)
- 73545 M4 X 4
-7y 14 x4

T kLY 35+2Nm

@arITLy—no oy (H) 129 6 =y TILERTIT
TLEEEL, (X 2-2-6)
- p6 =)L X 1

RO —ILT—THEFHLTLEEL,




@) B—RF¥r—Sr—%IFY—R b3 Zih—)L RIZfREA L.
TUB—NGOUY - ATy —NO DT DRAEE
FELTZEL, (B2-2-7)

.
FA WA T, DA —B— A TORYFFHEIE R LIEAN D
FELTHEL L. BOEENRL—XTT,

RHEAAIT O M4 FEarTLyh—n\noS UM
FHELLEWES, arvTLyY—n\oP U5 OMEFREL
TLEEELY, (K 2-2-8)

O A—RFr—Tr—%—FEBW L. hy T TEUTD
FIETEAFHFTLEESLY, (®2-2-9, 2-2-10)
1.16£1IN-m THft T 5,
2. Bk, EAEERVYT VY R EETT 5,
3. 16 1N-m THEFT 5,
4. Bk, FEREEAVYT WY EEEIT 5,
5. 16 1N-m THEFT 5,

2-2-9

G)arTLyH—\9ToTDRIL FE T1IN-m THETTT
(&L, (64FIX2) (K2-2-11)




N B—HRFr—2x— (H-RH) #IFY—RXI=ZR—ILK
[ZEfFHFTL S, (K2-2-12)
s A= RF X —Tr—G K (ubyh)  x 2
-w)TavoFy E M X 6

@) A—hFvy—Tv—TF%7 v b (H - RH) ZEYFHFTLFZELYN,

(B 2-2-13)
- 7RJL ~ M8 L20 x 2
Iyl M8 X 2

s RTYGIyw B o x 2

2—38 FA v 1 TESHT
T2 IOy a—RIL MEEFERL TS,
KEAEFAILAZEREZ ELK S IZLTLESLY,

A IVRIFHRLTENLA T,

KA

) AAIA 2Ly b3f TLHZERSFHTLEELY,

(& 2-3-3)

N\ a—RILE M2 x 1

i PR X 4

s\ 3—mRIL s M2 x 1 (BEH

BT FRNT/ A TEIT7TA— L, EWRAZHLELT
&L,




@QFAAINA Ly b TRHZEUFFTL 20, (2-3-4)

-\ 3—1RIL~ M2 X 1

-ERT Y w x4
-\ a—RILE M2 x1 @&EFEA)
7 Eixq R

HATFRIZ/ A TH#T 70—, BYWEAZRELT
&L,

@AAITY bl T FERBER) ZEYFFTIESELN,
(g 2-3-5, 2-3-6)
- FANTIONAR Ty F x2
- RJL I M6 L12 x4 (BfER)

7 K734 2
BRI/ S FET7 T0—L, BMRAEMHLLT
<HEEL,

2—4 IR 7— MR

(1) IR RF—KMZ=ZyTIL, TSHTERFHFTLEEL,
(X 2-4-1)

-p6=vIIL X 2

-p6L=ZYTIL  x2

-PT1./87354 x2

7 F/ 31 2

RO —ILT—THEFHLTLEEL,

-10.

P g




Q7= r—AMMEEEEL TS, (H2-4-2)

A &

BRADSSTHEF, TLABGEEZRVTEERETI &,
RTY VTR LT HES 2BNAHY ET

MR, FRRERREITH > TSN,

@) IIR M —FEIFXY—R FYZFR—)L RFIZEfTHTL
é L\o ( 2_4_3)
s GHhyTY5990.8 x 2

78 b TEREA L, BFTAEERELTIEZEL,

2—5 fIED+—3—/ 1 TOMT

MEDA—F/INA TEVIR M= TS LIENEIMILT
BftirT<rzaly, (H2-5-1~2-5-4)

() RDAIE T/ TETWTL TS &L, (®2-5-1)

Q) T37y Mo TORERIFTLEZEL, (E2-5-2)

.11.



Q@FEDA—B—If THRHIR 5 — FEFHLELMIEIC
FEEL. UM LI-EaziaE L TS,
NERT=TS55y FET VD UDRIZAR—Y—ZFHH,
BT <Zaly, (E2-5-3)

s AR—H—12-¢6 t10
-7RIL kM6 L25

s RTYT Ty N6
vl M6

X X X X
_

7 K3 2
BEONDY (S, KR THEHT IHELHYFT,
W75 FIHRFEHMIEIEL . BASENE 312
LTERAHTL RS,

@) 8/ 1 TLP 1311 THFBLIENEKSIZP 8/ T
ZHEFTSZEL, (B2-5-4)

2—6 AB—RF¥r—v—F—%414 TORTIT

7 Fs3q R
T 7Oy AN 3 —RIL k¢ 1 2(FEFERALT
L&V, KBEAAMIVAZBREZ LKL SIICLTLEELY,

BFFRIIZ/ A TET7T0—L, EMRAZRHLELT
<rEEELY,

(1) LHAIT N/SA TEEIFFTL S, (K2-6-2)
s\ a—mRILkp14 x 1
CH7 v 14 x 2
N\ a—mRILEP12 x 1 (BER)
ATy 912 x 2

-12.



@) LHBIOU T/ ThFiELENWESE—Ff2al—
A—ZMI LEYFHFTLZELY,

(X 2-6-3)

R M6 L10 x 3
sy eM6 x 3
s RTYT Ty wM6 x 3

Q) LHEIOU T/ TEEFITTL &L, (K 2-6-3)
N\ 3—mRILkp14 x 1
EAT Y P14 x 2

@) RHAI T N/SA TEEUFFTL 2L, (K2-6-4)

s\ a—mR)Lkopl4d x 1
ATy 14 X 2
N\ a—RILbP12 x 1 (BEEFEA)
ATy v P12 X 2

(6) RHEIOU T/ FTZEEFIFTL 2Ly, (K12-6-5)
N\ a—iRILkopld X
AT OBl X
7KL+ M8 L20 X
vl M8 X
s RTYGIvw M8 x

B Y T S Y

6) RHEIE— kA > a2 L—E2—FEUTIFTTL &L,
(X1 2-6-6)
Rk M6 L10 x 3
sy rM6 x 3
s RTYG Iy M6 x 3

-13.



(7) KIDFIER—R ZEIMI L THIED A —%/31( FIZEUFIFT
{F2&Ly, (E2-6-7)

@ D& S IKEREETHE->TEEL, (B@2-6-7. 2-6-8)
CRY—TL$8 X 1
h—RH 5T x 5
cR—R B8  (40m (<L L TERE)

2—7 28y A THHIT

1) A M FIZA/FEUY, O 2+ FEUTT,
BA—RFr—Iv—ZHFIFTLEEEL, & 2-7-1)
s B—RFr—Tr—6/K TIyh) x 2
-LToavIFy bk X 6
- Ghy T $58.4 X 2

-14-



Q782 ML T TSy FERIFIFTLEEL, (B 2-7-2)
- 7RJL MO L25 X 2
-+ kMO X 2
RTYTIvw x 2
-Jyiw MO X 4

v A%
T4y MMEIGEERME & (FaRSECETTES,
v A%

B —1A TEYHFBH LU T OEREFER L TS,
- JAV M TG/K X 2
- 7R)L S M10  L40 X 4
-+ LMIO X
S RTY T Ty X
- Jydy MO X

.

o N P

2—8 FEF A THUTIF

(1) MIET 547y FEESIL. RIORIRENCEHAAZ LT
{rEEby, (K2-8-1, 2-8-2)

Q) MEF v 1 \—1 1 TLHZERUFF, /31 TRDDBES K SFEL T,
(X 2-8-3)

QFEEF v 273 TLHERMFF TS, (R2-8-4)
-2yavik—R ¢48 L100 x 1
- R—R/\U K #36 x 2

-15-



) $EIEF v 1 \—/8 TRHZEUFIFTL SN,
(] 2-8-5, 2-8-6)
-)avik—X ¢$48 L100
- TR—R/N2 K #36
c AR—H—  p20-¢10 th
-7RJL M8 L30
s RTYTTvr W8
-Jwuiw M8

X X X X X X
_ d a A N =

2—9 9HIRMS—IEE
ERBAITLMAE V CIZERET A2 EZRMRICLTLVET,
EVC/INILTEDEEIZEV COIRBAZICHIMEELT
&L,

MEDK S IZEEEZITE>TLZE, (B2-9-1,2-9-2)
- IR—R @6
s A=A/ p6 x 3
- R—RUSUTP6 x 14

: N KT
AL VA TS
w EVCN VT~ y

&

-16.



2—10 HY—FI—)LHSTITF

() BRI —E L —ILZERFIT TSN,
(3 2-10-1,2-10-2)

2—11 B934 THUFIT
Y530 TORMFHFE. TP EEmALEH%
(S-S TLEEN, TV A EmEHRCERL
FhTEBENNHYET,
BRI/ S TET7I0—L. BYEAEMLELT
L&Y,

Moo a3f T - 759 ) —F——RERMFFTLES L |
(& 2-11-1,2-11-2) 1
e aAUR—R$T0 L0 x2

- A R—RpT0 155 x2

- IRh—R /3> K48 x8
« TJLARPT1/8 x2
s R—RZwFILP10 x2
k=R S52T 10 x4

- R—X 10 B00mmx2 [ZH Y )
- H—FFa1—T 250mx2(ZHY k)

-17-



2 ¢ 10 R—REAY FAN—DP10=vT)L 7 B-N{)
[ZEfHFT =Sy, LH-RH) (X 2-11-3)

Fv bA—YVEYFFIZBET HZARBIELL LT,

Z OO LB ERMF T FZEUN,

3—1 HftEorE:

(1) EMFHEERTR., L9 EUREGRBAED TBUTHEORHEER] (ZHE> THERBERZITE TS ZELY,

-18.



¥Rt TvF-r—IX

T418-0192 FEEET=EHIbIL 7181

http://www.hks—power.co.jp/

A, PELGLICERET S EMAHYFIDTITESIZELY,
(BEMES. B8 2 IvF-7—- IR

-19-



R35 GT-R GT900 SET UP KIT
INSTALLATION MANUAL

NAME OF PRODUCT

R

35 GT-R GT900 SET UP KIT

PART NUMBER

14020-AN0O07

APPLICATION NISSAN GT-R (R35)
ENGINE VR38DETT

YEAR 2007/12 -
REMARKS [NOTE]

The engine must be removed in order to install this Kit.

This kit does not include the following parts: Turbocharger, Fuel
Pumps, Injectors, EVC, and Engine Management such as the HKS
F-Con.

Upgrading the engine internals is necessary when using this kit at
high engine outputs (approximately more than 480kw / 650ps).
The boost pressure setting for the provided Wastegate is
approximately 90 to 95 kPa (13 to 13.8 PSI).

This product is a set-up kit which does not include a turbocharger.

This kit was developed exclusively for off-road race use only.
HKS will not be responsible for engine and/or transmission
damage caused by the use of this kit.

This kit must be used without the catalytic converters.
Because of this, the vehicle cannot be driven on any public
roads or highways since it may not meet pollution laws and/or
safety regulations.

Any vehicle with this kit installed may void the factory
manufacturer’s warranty.

REVISION OF MANUAL

Rev. Number

Date

Manual Number Details

3-3.01

2016/1

E04211-N49030-00 | 1 Edition

Published in January, 2016 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to
safely perform service operations on your vehicle. This manual assumes that you are familiar with
typical automotive systems and basic service and repair procedures. Do not attempt to carry out the
operations shown in this manual unless these assumptions are correct. Always have access to a
factory service manual. To avoid injury, follow the safety precautions contained in the factory
service manual.

IATTENTION

This manual indicates items you need to pay attention to in order to install this product safely
and lists precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use
after modification and/or dismantling of this product.

This product was designed for installation on specific factory vehicles.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent
instructions.




PARTS LIST

NO. DESCRIPTION QT REMARKS
1 |Exbhaust Manifold LH 1
2 |Exhaust Manifold RH 1 o
3 |Wastegate 2 (ﬁm 50mm
4 |Front Pipe LH 1
5 |Front Pipe RH 1
6 |Suction Pipe LH 1
7 |Suction Pipe RH 1
. . 7%
8 |Qil Inlet Pipe LH 1 e~
9 |Oil Inlet Pipe RH 1 o
10 |Oil Outlet Adapter 2 @
11 |Turbocharger Water Inlet Pipe LH 1 f 1
L
-
12 |Turbocharger Water Inlet Pipe RH 1 i !
13 |Turbocharger Water Outlet Pipe LH 1 L,;\
14 |Turbocharger Water Outlet Pipe RH 1 /J—’/\
15 |Turbocharger Bracket LH 1 %
16 |Turbocharger Bracket RH 1 ﬁ?
17 |Exhaust Manifold Gasket Ml . .0. .0
18 |Turbocharger Gasket 2 Inlet




PARTS LIST

NO. DESCRIPTION QT REMARKS
19 |[Turbocharger Gasket 2 Outlet

20 |Front Pipe Gasket 2

21 |Oil Outlet Gasket 4

22 |Silicone Hose 2 70mm L=70
23 |Silicone Hose 2 % 70mm L=55
24 |Silicone Hose 2 % 48mm L=100
25 |Hose 1 10mm L=1000

26 |Hose 1 ;)  |smm L=200

27 |Hose 1 6mm L=4000
28 |Thermal Tube 1 @™ |17mm  L=500
B 12mm
29 |Banjo Bol 2
9 |Banjo Bolt ‘!m 1.2mm Orifice
30 |Banjo Bolt 8 ‘EM) 14mm
31 |Copper Washer 12 12mm
14mm (Another
32 |Copper Washer 8 4pcs are included
with T/C)
33 |G-Cup Ring 2 y‘w S5 90.8mm
34 |G-Cup Ring 2 %V“ 58.4mm
35 |Hose Clamp 8 - #48 Bead Type
36 |Hose Clamp 4 - #36 Bead Type
37 |Thermo Insulation Sheet 3 %& 300x300
38 |T-Fitting 1 “ i \ 8mm




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
39 |T-Fitting 1 “ i ) 8mm
40 |T-Fitting 3 “ i | 6mm
41 |Hose Fitting 2 / 10mm
42 |Hose Fitting 3 (@@:@ 6mm
» =
43 |Hose Fitting 2 0 ZD 6mm L-shaped
44 |Elbow 2 PT1/8
45 |Hose Clamp 4 @ 10mm
46 |Hose Clamp 5 % 8mm
47 |Hose Clamp 14 % 6mm
1 -2
48 |Spacer 1 @ Omm-20mm
t=5
6mm-12mm
4 1
9 |Spacer G@ =10
50 |Plug 2 PT1/8
N M6 L=12
51 |Cap Bolt 4 (T
P D (Minor Dia.)
52 |Bolt 6 e M6 L=10
53 |Bolt 1 i §) M6 L=25
54 |Bolt 3 i @) M8 L=20
55 |Bolt 1 e M8 L=30
56 |Bolt 4 e M10 L=40
57 |Bolt 2 i §) M10 L=25
58 |Self-Lock Nut 12 s M8




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
57 |Nut 6 ) M10
58 |Lock Washer 7 @ M6
59 |Lock Washer 4 @ M8
60 |Lock Washer 6 @ M10
61 |Washer 7 M6
62 |Washer 4 M8
63 |Washer 12 M10
64 |Stud Bolt 12 M8
65 |Installation Manual 1

66 |Instruction Manual 1

¢ In order to install this kit, the following parts are required:

Turbocharger LH 1 (GT IO 7467)
Turbocharger RH 1 (GTIO 7467R)
= M14 (This item
Plug 4 ;.Vé is included w/
T/C)




1. Removal of Factory Parts
Refer to this instruction manual and the manufacturer’s service manual to remove the

exhaust system, engine, and turbochargers.

NOi=" Make sure to keep the removed parts for
later use.

2. Installation of Kit Parts
2-1 Installing the Exhaust Manifolds

(1) Install the Stud Bolts to the Exhaust Manifolds (LH &
RH). (Diagram 2-1-1)

Exhaust Manifold LH
Exhaust Manifold RH
Stud Bolts M8 x 6

(2) Install the Exhaust Manifolds (LH & RH) to the engine
using the following provided parts. (Diagram 2-1-2)

Exhaust Manifold Gasket x 2
Factory Nut x 12

(3) Modify the portion(s) of the factory heat shields so the
Exhaust Manifolds do not come in contact with the
shields. (Diagram 2-1-3, 2-1-4)

Do not reinstall the factory heat shields at this point.




2-2 Installing the Turbochargers (3 Turbochargers are not included in this kit.)

(1) Install the provided Stud Bolts and Oil Outlet Adapter
to the turbochargers using the provided parts.
(Diagram 2-2-1, 2-2-2)

Oil Outlet Gasket x 2

Oil Outlet Adapter x 2
Cap Bolt M6 L=12 x 4
Stud Bolt M8 x 6

Dia.2-2-1

(2) Install the plugs to the circled locations. (Diagram
2-2-3, 2-2-4, 2-2-5)
2 These plugs are included in the turbochargers.

Plug M14 x 4 (Not included in this Kit)
Copper Washer 14mm x 4

Torque Spec: 35£2N-m

(3) Install the provided 6mm Hose Fitting to the
Compressor Housing (LH). (Diagram 2-2-6)

Hose Fitting 6mm x 1

Wrap the threaded portion with Teflon tape.




(4) Temporarily install the turbochargers on both Exhaust
Manifolds; adjust the angle of the center housing and
compressor housing. (Diagram 2-2-7)

When adjusting the angle, position the oil and water
lines accordingly.

Make sure the right side of the oil outlet pipe does not

come in contact with the compressor housing.
(Diagram 2-2-8)

(5) Remove the turbochargers and tighten the factory
coupling as follows (Diagram 2-2-9, 2-2-10):

1.
2.

3.

(6) Tighten the Compressor Housing bolts to 7+1N-m.
(2 bolts x 6 positions)

. Tighten to 16+1N-m.

Tighten to 1.16+x1N-m.
Lightly tap both sides of the coupling with a
brass bar.

Tighten to 3.16x1N-m.

Lightly tap both sides of the coupling with a
brass bar.

SN\
N,




(7) Install the Exhaust Manifolds to the Turbocharger LH
and RH wusing the following provided parts.
(Diagram 2-2-12)

Turbocharger Gasket (Inlet) x 2
Self-lock Nut M8 x 6

(8) Install the Turbocharger Brackets LH and RH using
the following provided parts. (Diagram 2-2-13)

Turbocharger Bracket LH
Turbocharger Bracket RH
Bolt M8 L=20 x 2

Washer M8 x 2

Lock Washer M8 x 2

2-3 Installing the Oil Lines

Reuse the factory banjo bolts on the engine block
side. Make sure use the correct bolts. The bolt
for the oil line has the smaller center hole.

|Water Line | | Qil Line |

(1) Install the Oil Inlet Pipe LH using the following
provided parts. (Diagram 2-3-3)

Oil Inlet Pipe LH

Banjo Bolt 12mm x 1

Copper Washer M12 x 4

Factory Banjo Bolt M12 x 1 (Reuse)

Before installation, blow off any dust and/or debris
inside the pipe with an air gun. Make sure no foreign
objects enter the Turbocharger Assembly through the
pipe.




(2) Install the Oil Inlet Pipe RH using the following the
provided parts. (Diagram 2-3-4)

Qil Inlet Pipe RH

Banjo Bolt 12mm x 1

Copper Washer M12 x 4

Factory Banjo Bolt M12 x 1 (Reuse)

Before installation, blow off any dust and/or debris inside
the pipe with an air gun. Make sure no foreign objects
enter the Turbocharger Assembly through the pipe.

(3) Reinstall the factory oil outlet pipe using the
following parts. (Diagram 2-3-5, 2-3-6)

Oil Outlet Gasket x 2
Factory Bolt M6 L=12 x 4 (Reuse)

Before installation, blow off any dust and/or debris
inside the pipe with an air gun. Make sure no foreign
objects enter the Turbocharger Assembly through the
pipe.

2-4 Installing the Wastegates

(1) Install the provided 6mm Hose Fittings and Plugs to
the Wastegates using the following provided parts.
(Diagram 2-4-1)

Wastegate x 2

Hose Fitting 6mm x 2

Hose Fitting 6mm L-Shaped x 2
Plug PT1/8 x 2

Wrap the threaded portion with Teflon tape.

| Plug PT1/8

-10 -



(2) Adjust the positions of the Wastegate’s upper case.
(Diagram 2-4-2)

LH: Approx. 45° | RH: Approx. 30°

CAUTION

When adjusting the upper case, use the SST or proper
tools. If the proper tools are not used, the spring may
come out and cause an injury.

Make sure the Wastegates function properly after
installation.

(3) Install the Wastegates to the Exhaust Manifolds using
the following provided pars. (Diagram 2-4-3)

G-Cup Ring 90.8mm x 2

Temporarily install the Front Pipes to adjust the
angle of the pipes.

2-5 Modifying the Factory Water Pipe

Modify the factory water pipe so it does not come in contact with the Wastegate. (Diagram 2-5-1 to
2-5-4)

(1) Cut the factory water pipe as shown in Diagram 2-5-1.

(2) Drilla 7mm hole in the bracket as shown in Diagram
2-5-2.

-11 -



(3) Insert the provided Spacer between the modified
bracket and the engine. Weld the factory water
pipe (previously cut in 2-5-1) and install the pipe X
using the following provided parts. Make sure the
pipe does not come in contact with the Wastegate,
(Diagram 2-5-3)

Weld here |

0

Spacer 6mm-12mm t=10 x 1
Bolt M6 L=25 x1

Lock Washer M6 x 1
Washer M6 x 1

If the cut pipes are connected with a joint hose,
make sure the pipes are secure to avoid leaks.

(4) Bend the 8mm pipe so it does not come in contact
with the 13mm pipe. (Diagram 2-5-4)

2-6 Installing the Turbocharger Water Lines

Reuse the factory 12mm banjo bolts on the engine
side. Make sure to use the correct bolts on each
water line.

Before installation, blow off any dust and/or debris
inside the pipes with an air gun. Make sure no
foreign objects enter the Turbocharger Assembly
through the pipes.

(1) Install the Turbocharger Water Inlet Pipe LH side
using the following provided parts. (Diagram
2-6-2)

T/C Water Inlet Pipe LH x 1

Banjo Bolt 14mm x 1

Copper Washer 14mm x 2

Factory Banjo Bolt 12mm x 1 (Reuse)
Copper Washer 12mm x 2

-12 -



(2) Modify the factory heat shield so it does not come
in contact with the Turbocharger Water Outlet
Pipe LH side. Install the modified heat shield
using the following parts (Diagram2-6-3)

Bolt M6 L=10 x 3
Washer M6 x 3
Lock Washer M6 x 3

(3) Install the Turbocharger Water Outlet Pipe LH
side using the following provided parts.
(Diagram 2-6-3)

T/C Water Outlet Pipe LH x 1
Banjo Bolt 14mm x 1
Copper Washer 14mm x 2

(4) Install the Turbocharger Water Inlet Pipe RH
side using the following provided parts.
(Diagram 2-6-4)

T/C Water Inlet Pipe RHx 1

Banjo Bolt 14mm x 1

Copper Washer 14mm x 2

Factory Banjo Bolt 12mm x 1 (Reuse)
Copper Washer 12mm x 2

(5) Install the Turbocharger Water Outlet Pipe RH side

using the following provided parts. (Diagram
2-6-5)

T/C Water Outlet Pipe RH x 1
Banjo Bolt 14mm x 1

Copper Washer 14mm x 2
Bolt M8 L=20 x 1

Washer M8 x 1

Lock Washer M8 x 1

(6) Install the right side heat shield using the following
provided parts. (Diagram 2-6-6)

Bolt M6 L=10 x 3
Washer M6 x 3
Lock Washer M6 x 3

.‘ W "‘\\‘
| XS
5

-13 -



(7) Modify the factory hose as shown in Diagram
2-6-7. Install the modified hose to the factory

water pipe. (Diagram 2-6-7)

(8) Route the water lines as shown in Diagram 2-6-7
and 2-6-8 using the following the provided parts.

T-Fitting 8mm x 1
Hose Clamp 8mm x 5
Hose 8mm (Cut to 40mm in length)

2-7 Installing the Front Pipes

(1) Install the factory A/F sensor and O2 sensor to
each Front Pipe LH side and RH side; then install
the pipes to each Turbocharger using the following
provided parts. (Diagram 2-7-1)

Front Pipe LH

Front Pipe RH

T/C Gasket (Outlet) x 2
Self-Lock Nut x 6
G-Cup Ring 58.4mm x 2

- 14 -




(2) Install the front pipe bracket using the following
provided parts. (Diagram 2-7-2)

Bolt M10 L=25 x 2
Nut M10 x 2

Lock Washer M10 x 2
Washer M10 x 4

Install the bracket in the opposite direction of the
factory catalytic converters using the following
provided parts.

Front Pipe Gasket x 2
Bolt M10 L=40 x 4
Nut M10 x 4

Lock Washer M10 x 4
Washer M10 x 8

2-8 Reinstalling the Factory Chamber Pipes

(1) Remove the factory bracket and make a cut
along the dotted line on the bracket as shown in
Diagram 2-8-1 and 2-8-2.

(2) Reinstall the factory chamber pipe LH side.
Align the center of the pipe as shown in Diagram
2-8-3.

(3) Reinstall the factory chamber pipe LH side using
the following provided parts. (Diagram 2-8-4)

Silicone Hose 48mm L=100 x 1
Hose Clamp #36 x 2

- 15 -




(4) Reinstall the factory chamber pipe RH side using

the following provided parts. (Diagram 2-8-5,
2-8-6)

Silicone Hose 48mm L=100 x 1
Hose Clamp #36 x 2

Spacer 10mm-20mm t=5 x1
Bolt M8 L=30 x 1

Lock Washer M8 x 1

Washer M8 x 1

2-9 Connecting the Wastegates

This section assumes that an HKS EVC will be
installed on the vehicle.

Refer to the HKS EVC manual when connecting
the EVC hoses.

(1) Connect the Wastegates using the following
provided parts. (Diagram 2-9-1, 2-9-2)

Hose 6mm
T-Fitting 6mm x 3
Hose Clamp 6mm x 14

-16 -



2-10 Installing the Thermo Insulation Sheet

(1) Cut the provided Thermal Insulation Sheet to the
appropriate sizes and affix to the vehicle’s body as
shown in Diagram 2-10-1 and 2-10-2.

Thermo Insulation Sheet

2-11 Installing the Suction Pipes

Install the Suction Pipes after the engine is
reinstalled to the vehicle. If not, the Suction Pipes
may come in contact with the vehicle’s body.

(1) Install the Suction Pipes and factory air cleaner
cases using the following provided parts.
(Diagram 2-11-1, 2-11-2)

Suction Pipe LH

Suction Pipe RH

Silicone Hose 70mm L=70 x 2
Silicone Hose 70mm L=55 x 2
Hose Clamp #48 x 8

Elbow PT1/8 x 2

Hose Fitting 10mm x 2

Hose Clamp 10mm x 4

Hose 10mm (Cut to 300mm x 2)
Thermal Tube (Cut to 250mm x 2)

-17 -



(2) Connect the 10mm hose to the 10mm Hose Fitting
(Blow-by) on the valve cover. (Diagram 2-11-3,
2-11-4)

Installation is complete.
Reinstall all removed factory parts.

3. Confirmation after Installation

(1) After the installation process is complete, check all items listed in the “Confirmation after
Installation” section of the Instruction Manual.

-18 -



	14020-AN007(E04211-N49030-00)_R35_GT900 SET UP KIT_日文_160107
	14020-AN007(E04211-N49030-00)_R35_GT900 SET UP KIT_英文_160109

